
15876El
8-01-73
19772Pl

Model Number
Effective Date
Form Number

ILLUSTRATED REAR AXLE SUPPORT KIT

PARTS LISTTo (Ofttin.,. ii' P'09'O~of Quollty o"d d.,i;" ."'pro",.""e"'. the
",a"",foctvte, r.... ' ....., the ri9hf '0 chonge specdlcat,on" de­
li'" or pric•• wi'hO¥I no'.ce OI'ld ...rho",' incwrrmg obkgohon.

~.GRAVELV

•
8

~7

2

5~

>-
, "'-

'../'
/' /')

I ~ // /' I'" ' " -I ,I / /~,

I I I ........ ~
\ I II I (I /'<:,~",-

-..L __I '" \'" <' ()
'-~"/

"-l ,/

4 3
ITEM
NO. PART NO. DESCRIPTION

1
2
3
4
5
6
7
8
9

l1869P2
271733
121574
124589

ll870P2
14413P2

180122
l5725P1

456004

Frame Assembly Axle Connector
5/8-11 x 4-1/2 Hex Hd Bolt
5/8 Medium Spring Lockwasher
5/8-11 Hex Nut
Rear Axle Tie Strap
Hair Pin Cotter
3/8-16 x 1 Hex Hd Bolt
Latch
3/8-16 Washer Insert Locknut

BrentChalmers.com



•BrentChalmers.com




